\ Awwa
Research
- Foundation

vancine the scone of wer Tailored Collaboration

Low-Level Hexavalent
Chromium Treatment Options:
Bench-Scale Evaluation

Subject Area:
High-Quality Water







Low-Level Hexavalent
Chromium Treatment Options:
Bench-Scale Evaluation

©2004 AwwaRF. All rights reserved.



Awwa
Research
- Foundation

About the Awwa Research Foundation

The Awwa Research Foundation (AwwaRF) is a member-supported, international, nonprofit
organization that sponsors research to enable water utilities, public health agencies, and other
professionals to provide safe and affordable drinking water to consumers.

The Foundation's mission is to advance the science of water to improve the quality of life. To
[...]
Batch isotherm experiments were conducted to help clarify the conflicting mass loading
or capacity estimates developed from the column tests on sulfur-modified iron treatment media.
These batch experiments followed the same protocol as the batch adsorption experiment on pH
sensitivity but at the higher initial Cr(VI) concentrations used during the column experiments.
Stock water for this experiment consisted of Milli-Q water with 2.67 mg/L. Cr(VI) and buffered
with 1 mM bicarbonate. Sodium bicarbonate was used as the bicarbonate source. Initial pH was
adjusted in the buffered solution to 8.3 and 7.0. Media dosages were 0.1, 0.2, 0.3, 0.4, and 0.5
g/L. Cr(VI) was sampled at 30 min, 2 hr, and 24 hr.

Granular Ferric Hydroxide Experiment

The granular ferric hydroxide treatment media was evaluated in a column operation to
confirm the results demonstrated in the bench-scale batch adsorption experiments. The column
design for the granular ferric hydroxide experiment had the following characteristics:

Two downflow columns in series

Column diameter: 1 in. (2.54 cm)

EBCT: 2.5 min for each column, for a 5.0-min total EBCT

Superficial velocity: 2 gpm/sq ft (5 m/hr)

Feed water: Boulder tap water spiked with 100 pg/L Cr(VI) and 100 pg/L arsenic
o pH:~7.7

TOC: ~0.5 mg/L

Sulfate: <30 mg/L

Bicarbonate: <50 mg/L as CaCOs3

Chlorine residual: 1.0 mg/L

(0)
(o)
(0)
(0)

Exhausted Media Leaching and Digestion Experiment

After the initial and confirmatory column experiments on pH effect, the exhausted media
used in the column experiments were analyzed for their leaching potential and digested
completely to determine chromium mass loading on the media. Columns A, B, C, and D were
capped and shipped to Utah State University, where they were cut into quarter-sections labeled

27

©2004 AwwaRF. All rights reserved.



according to the upflow column operation: quarter-section 1 at the bottom and quarter-section 4
at the top. Media from each quarter-section underwent total digestion, and column composite
samples were used for leachate testing. Total digestion of the media samples was accomplished
using hydroxylamine digestion. The leachate testing protocol followed two approaches: (1) the
USEPA Toxic Characteristic Leaching Protocol (TCLP) (Method 1311) and (2) the California
Waste Extraction Test (WET). Because of the small amount of media available within the
columns, the samples sizes used for the TCLP and the WET were reduced as described in Table
3.6. The reagent volumes were scaled down proportionally.

The leachate resulting from the total digestions and the TCLP and WET were analyzed
by ICP-MS for total chromium at dilutions of 10:1, 100:1, and 1,000:1.

ANION EXCHANGE EXPERIMENTS (CHAPTER 6)
Treatment Chemistry

Ion exchange is a process involving the exchange of ions from one phase to another. In
typical water treatment applications, the process involves the exchange of ionic contaminants in
the liquid phase (water) for harmless ions in the solid phase (resin). The solid phase is a synthetic
resin backbone to which charged sites (charged functional groups) are attached. Initially, these
charged functional groups are saturated with noncontaminant ions such as chloride. As water
passes through the resin, the noncontaminant ions are exchanged with the contaminant ions,
which bind more strongly with the resin. When all the exchange sites have been filled with the
contaminant ion, the ion exchange resin bed is exhausted. The contaminant ion can be displaced
from the resin and the resin bed regenerated by exposing the resin to high concentrations of the
noncontaminant ion. After regeneration, the resin can be reused to remove the contaminant.

The generally accepted ion exchange treatment process for Cr(VI) consists of exchanging
the chloride (CI") anions for chromate (HCrO, ) anions through the use of strong base anion
exchange resins (SBA), as shown in Equation 3.3.

=X"—CI' + HCrO; < =X"—-HCrO4 +CI (3.3)

SBA resins are so named because their behavior resembles that of a strong base resin, and
their functional groups remain ionized over a wide range of pH values. SBA resins are classified
into two groups, Type I and Type II. Type I resins consist of quaternary amine functional groups;
Type II resins replace a methyl group with an ethanol group. Thus, Type II resins are slightly
less basic than Type I resins. Type I resins typically have higher affinity for contaminants such
as carbonate or silica, whereas Type II resins are easier to regenerate.

Table 3.6
Sulfur-modified iron media sample sizes for the TCLP and WET
Sample size for the TCLP Sample size for the WET
Column (grams) (grams)
A 20 20
B 50 20
C 20 20
D 20 20
28

©2004 AwwaRF. All rights reserved.



Although not investigated in this bench-scale work, weak base anion exchange resins are
theoretically capable of treating Cr(VI). However, the highest pH at which their functional
groups remain charged is approximately pH 6. Therefore, treatment should occur at pH 6 or
lower to take advantage of the ion exchange capacity as it is currently understood. The greater
capacity of weak base anion exchange resins gives them a potential advantage over SBA resins
for chromium control.

Process Description

Conventional anion exchange treatment is implemented in a column configuration. As
illustrated in Figure 3.7, chromium is removed by continuously passing untreated water through
a column packed with resin. When the column exchange capacity is reached, regeneration is
initiated by passing a high concentration (approximately IN) chloride solution through the
column. Typically, two equivalents of chloride per equivalent of resin are required to complete
regeneration. Four to five bed volumes of brine and rinse water are created for each regeneration.

The performance of the resin can be influenced by the presence of competing anions.
However, chromium is generally preferred over other prevalent anions such as sulfate. The use
of anion exchange for treating chromate is likely to be effective even in water supplies with
elevated concentrations of sulfate.

Column Experiments

Four commercially available SBA exchange resins were evaluated for their ability to
remove Cr(VI) from a synthetic water supply. Detailed properties of the resins are included in
Table 3.7. The experiments were conducted with 0.5-in.-diameter mini-columns operated in a
downflow mode with an EBCT of 2.5 min and a hydraulic loading rate of 1.0 gpm/sq ft.

The columns were supplied with synthetic water consisting of DI water spiked with 1,000
pg/L sodium chromate, 200 mg/L sodium bicarbonate, and 200 mg/L. sodium sulfate. The
columns were operated continuously to exhaustion.

Raw Water

Brine Feed

Ion Exchange
Column

» Waste Brine

——>»  Treated Water
Figure 3.7 Conventional ion exchange process

29

©2004 AwwaRF. All rights reserved.



Table 3.7

Properties of ion exchange resins used in column experiments
on conventional anion exchange

Amberlite
Properties Marathon MSA IRA410 A-600 A-300
Manufacturer  DOW Rohm & Haas  Purolite Purolite
Description SBA Type | SBA Type 11 SBA Type | SBA Type 11
Matrix Polystyrene Styrene Polystyrene Polystyrene
divinylbenzene  divinylbenzene divinylbenzene divinylbenzene
copolymer copolymer copolymer copolymer
Type Macroporous Gel Gel Gel
Functional Quaternary Quaternary Quaternary Quaternary
group ammonium (?) amine ammonium amine
Ionic form Chloride Chloride Chloride Chloride
Total exchange 1.1 1.25 1.4 1.45-1.6
capacity
(meq/mL)
Screen grading - 16-50 mesh 16-50 mesh 16-50 mesh
Mean particle 640 + 50 - - -
size (um)

The project also investigated an innovative treatment process using a continuously mixed
resin treatment process (Figure 3.8). In this process, fresh or regenerated anion exchange resin is
continuously fed into a mixed contactor, exposing the resin to Cr(VI)-contaminated water. After
a hydraulic retention time of 20 min, the resin—treated water mixture is passed through a settling
unit, where the resin is separated from the treated water and returned to the contactor. Ten
percent of the recycled resin is diverted from the recycle stream and regenerated. After
regeneration, the resin is returned to the contactor.
The magnetic ion exchange resin treatment media was evaluated in a small-scale pilot
unit to demonstrate performance under continuous operation.

Reactor Experiments (MIEX® resin)

The small-scale pilot unit (Figure 3.9) was operated under the following conditions:

e Flow: 2 L/min
e Water source: Boulder tap water spiked with 100 pg/L Cr(VI)

o pH:7.7

o Sulfate: <30 mg/L
o Bicarbonate: <50 mg/L as CaCO;

o Chlorine residual: 1.0 mg/L

e Resin dosage: 20 mL/L
e Contact time: 20 min
e Regeneration rate: 10%

30

©2004 AwwaRF. All rights reserved.



§

Besin Separation

Contacting

Fesin Recyrle

Fesm Regeneration

Figure 3.8 Continuously mixed ion exchange process (MIEX®)

Figure 3.9 Small-scale MIEX® pilot unit

31

©2004 AwwaRF. All rights reserved.



MEMBRANE TECHNOLOGY EXPERIMENTS (CHAPTER 7)
Treatment Chemistry

Reverse osmosis and nanofiltration (NF) are pressure-driven separation processes in
which a membrane serves as a barrier that retains dissolved solutes but allows water to pass
through. RO and NF use two distinct mechanisms for Cr(VI) removal: (1) electrostatic repulsion,
which is the rejection of ions by the membrane owing to the charge of the species, and (2)
physical straining, which is the rejection of molecules that are larger than the membrane pore
size. Because the predominant removal mechanism in NF is electrostatic repulsion, the anionic
character of Cr(VI) is the fundamental reason that NF could be effective for Cr(VI) control.
Chromium oxidation state is less important for RO performance because the pores are so small
that chromium molecules are hindered from passing through the membrane by their size alone.
RO and NF membranes are also effective at removing co-contaminants such as arsenic,
perchlorate, and nitrate.

Process Description

RO and NF treatment consists of three processes: pretreatment, membrane treatment, and
post-treatment (Figure 3.10). Rigorous pretreatment is usually required to prevent fouling of the
membrane. The pretreatment step includes the addition of acid or antiscalants to inhibit the
formation of inorganic precipitates such as calcium carbonate, calcium sulfate, strontium sulfate,
or barium sulfate. If the untreated water contains moderate or high concentrations of suspended
solids or particulate matter, pretreatment by conventional methods or microfiltration is required.

For the treatment step, RO and NF membranes are packaged in spiral-wound elements
that are 40 in. long and either 4 or 8 in. in diameter. Several elements are connected in series
within pressure vessels, and these pressure vessels are staged in an array configuration (Figure
3.11). Water that has passed through the membrane (the permeate) is sent to the distribution
system. Water that has been retained by the membrane (the retentate) is sent to the next stage of
the array, where it is treated further. This process continues until 80-85% of the water supplied
to the unit has passed through the membrane.

Following membrane treatment, a post-treatment step is required. Water supplies treated
by RO and NF are typically low in pH and unstable with respect to corrosion potential, so
adjustments are made to increase the pH and alkalinity of the treated water. Then the water is
disinfected before entering the distribution system.

Membranes

Six membranes—two RO, three NF, and one tight ultrafiltration (UF)—were tested in
this research. The RO membranes were selected to reflect a range of operating pressures, and the
NF and UF membranes were selected to reflect differences in molecular mass/weight cutoff
(MMCO/MWCO) and membrane surface charge. Each membrane was identified and selected
according to information from the manufacturer’s catalogue. Specimens of each membrane were
independently characterized according to pure water permeability (L/m*-day-kPa), polyethylene
glycol rejection (MMCO/MWCO), zeta potential (surface charge), contact angle
(hydrophilicity/hydrophobicity), and attenuated total reflection—Fourier transform infrared
(ATR-FTIR) analysis (functional groups). Table 3.8 describes the physical-chemical properties
of the membranes evaluated.

32

©2004 AwwaRF. All rights reserved.



H Adj
Acid & Antiscalent p djustment and

Stabilization
Raw i L Treated
Water Prefiltration RO/NF Post Water
and - »{ Membrane —p| Treatment |—— p
Pretreatment
Backwash Retentate

Figure 3.10 Reverse osmosis—nanofiltration process

Feed 3 to 6 Elements

per Pressure Vessel Retentate

15 - 20% Flow

v

Permeate
80 - 85% Flow

4, 2, 1 Array Configuration

Figure 3.11 Membrane array

33

©2004 AwwaRF. All rights reserved.



Table 3.8
Characteristics of the membranes tested

Molecular  Contact PWP Zeta
Membrane Manufacturer Material mass angle (L/m*-day- potential
cutoff* T kPa)i (mV)§
LFC-1 (RO) Hydranautics  Polyamide n/a 70.3 0.75 -4.5
TFC
TFC-ULP Fluid System  Polyamide n/a 48 1.56 -28.3
(RO) TFC
TFC-S (NF) Fluid System  Polyamide 200 57 1.99 -23.5
TFC
ESNA (NF) Hydranautics  Polyamide 200 57 1.05 -11.1
TFC
MXO07 (NF) Osmosis Polyamide 400 45.3 0.47 -36.8
TFC
GM (UF) Desal Proprietary 8,000 46 2.81 -32.2

" Manufacturer’s data

T Average value (3 measurements)

! Pure water permeability at room temperature (~20°C)

¥ Measured at pH 8 and conductivity 30 millisiemens per meter (mS/m) with potassium chloride
n/a = not available

Water Supplies

Several 0.45-um prefiltered water supplies were used to conduct bench-scale, cross-flow
flat-sheet filtrations:

e Colorado River water (CRW) from the Metropolitan Water District (MWD) of Southern
California,

e Groundwater from LADWP,

e Groundwater from Glendale, Calif., and

e Various synthetic waters.

Synthetic water supplies were prepared with Milli-Q (inorganic and organic carbon—free
water, which was deionized with two proprietary cation exchange beds and an anion exchange
bed followed by filtration with a 0.2-um filter. Among the three natural water sources, the
LADWP and Glendale water supplies were contaminated with 120 pug/L and 70 pug/L of Cr(VI)
as chromate, comprising about 75~80% and 45~50% of the total chromium, respectively,
whereas the CRW contained 4-9 pg/L of perchlorate. In addition to Cr(VI), two other toxic
anions, arsenate and perchlorate, were added to the test solutions.

The target anions (present at total concentrations of 100 pg/L of chromate, arsenate, and
perchlorate after spiking) were introduced to the membranes as a single component, in binary
mixtures with other electrolytes (KCI, K,SO4, and CaCl,), and at varying pH values (4, 6, 8, and
10) and solution conductivities (ionic strength) (30, 60, and 115 millisiemens per meter [mS/m]).
Either potassium hydroxide (KOH) or hydrochloric acid (HCI) was used to adjust pH. Table 3.9
summarizes the water quality parameters of the water supplies tested in this study.

34

©2004 AwwaRF. All rights reserved.



Table 3.10 shows the concentrations of the electrolytes used to adjust conductivity in the
membrane experiments. Cations and anions in the water supplies were measured to predict how
they would influence rejection/transport of the target anions. As shown in Table 3.11, the natural
water supplies exhibited various concentrations of both monovalent and divalent ions.

Table 3.9
Quality parameters of the synthetic and natural water supplies tested
SOUWTCE pH Conductity, | TDE, DOC, | TV A,s,,
water - rgfL rgfL l:m_l
Synthetic |4, 6,5, |30, 60, and  [INA A A
water and 10 1154
O 793 74.9 355 2.44 0.045
LADWE" |7.96 755 365 062 0.015
Clendale” | 727 EEN 375 0.47 0.01

? Fall season, 2001 (CRW)
® Summer season, 2002 (LADWP)
¢ Fall season, 2002 (Glendale)
4 Conductivity adjusted with KC1, K,SO,, and CaCl,

NA = not available

Table 3.10

Amounts of salts used to adjust conductivity

©2004 AwwaRF. All rights reserved.

Salt Concentrations in mg/L to Achieve